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Applicant *  ZHEJIANG SAIKONG ELECTRICAL TECHNOLOGY CO., LTD

HE OWRLIE AR R A A

Applicant Address........... . No.18 Liujiang road, Liushi town, Yueqing city, Wenzhou city, Zhejiang
province, CN

FERTHEAL ovreoeeeereenrennene. DOWRLAR RN T R T T AL R 18

Supplier * ZHEJIANG SAIKONG ELECTRICAL TECHNOLOGY CO., LTD

HERIF DRI AR A R A

Supplier Address.............. . No.18 Liujiang road, Liushi town, Yueqing city, Wenzhou city, Zhejiang
province, CN

LAIDE L ——— DRI N T AR A T EUIL  18 5

Date of Receipt sample... :  Sep.03, 2021

ETE R © 2021409 H 03 H

Testing Period................... © Sep.03, 2021 to Sep.18, 2021

A B34 © 2021409 H 03 H % 2021409 7 18 H

Date of Issue...................... © Oct.18, 2021

wREHH © 2021410 H 18 H

Test Requested................. . In accordance with the RoHS Directive 2011/65/EU and its amendment (EU)
AT R No. 2015/863, to determine the 10 restricted substances content in the

submitted sample.
HRHE W HE RoHS 454 2011/65/EU L AZ1T454 (EU)N0.2015/863, it
At 10 AR )40 R )

Wﬁf
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Sample Name............c........ . SSR
FE 42 DO BEBhE
Model NO. ....eevveevneeeveennes . SSR4011-A-3P3
itR= : SSR4011-A-3P3
Reference Model No. ..... : N/A
SERNEG T
Brand : N/A
[EL = ]
Test Method 3 757 15

- |IEC 62321-3-1:2013, screening - Lead, mercury, cadmium, total chromium and total bromine by X-ray
fluorescence spectrometry (XRF)

- IEC 62321-4:2013/AMD1:2017 for mercury (Hg), analyzed by ICP-OES

- |IEC 62321-5:2013 for lead (Pb) and cadmium (Cd), analyzed by ICP-OES

- IEC 62321-7-2:2017 and/or IEC 62321-7-1:2015 for hexavalent chromium (Cr®*), analyzed by UV-Vis

- |IEC 62321-6:2015 for PBBs and PBDEs, analyzed by GC-MS

- IEC 62321-8:2017 for phthalates, analyzed by GC-MS

- 2% |EC 62321-3-1:2013, ffiH X W47 (XRF) X4, . K. SVES AR IR AT ik ;

- 2% |EC 62321-4:2013/AMD1:2017, {#iH] ICP-OES Killzk & &

- 2% |EC62321-5:2013, {£H] ICP-OES fu i, & &

- 2% |EC62321-7-1:2015 % IEC62321-7-2: 2017, f§iH UV-Vis il 7S 4% & &

- 27 |[EC62321-6:2015, ffiH] GC-MS #iill PBBs /2 PBDEs # &;

- 2% |[EC62321-8:2017, {1/ GC-MS il e84 — LR & & .

Test Conclusion................ : Pass (Based on the performed tests on the submitted samples, the results
MRS % comply with the requirement of EU RoHS Directive 2011/65/EU and its
amendment (EU) No. 2015/863).

& (R4 R ALIRES, M4 R & RoHS #54 2011/65/EU K HAELT
84 (EU) N0.2015/863 1 E3K . )

Remarks: The results shown in this test report refer only to the sample(s) tested; this test report cannot be
reproduced, except in full, without prior written permission of the company. The report would be considered
invalidated without specific seal for test institute and the signatures of compiler and approver.

If the report is not stamped with the qualification identification mark, it is only used for scientific research,
teaching, internal quality control and other activities, and cannot be used as the purpose of providing the
society with data with certification function.

A REAT] B -FT A =, A6 45 RSO M i 95T
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Test Results/H# il 45 £
1. Lead, Mercury, Cadmium, Hexavalent Chromium, PBBs and PBDEs

R B AU SRR S RBRERE

+ - Result of XRF Result of Chemical

art Description ik Testi

;012.' (See Photograph of parts tested) et i, M?;}?ft [

| s LR A T gSE e ST SR PR
oW | R | B | R (mg/kg)

. Gray plastic body shell BL BL BL BL BL NA
YRER: L ST

3 Gray plastic film w/multicolor printing iz BL BL BL BL NA
IR EDREAR 7 2 (B

3 Beige plastic BL BL BL BL BL NA
KBk
Blue plastic button PBBs: ND
Y IN

4| meswmeem I PBDEs: ND

5 ey BL BL BL BL NA NA
Rea&)E

= Silvery metal body BL BL BL BL NA NA
R

¥ Coppery metal screw BL. BL BL N NA ot N .
1t 4 R R o e

5 Coppery metal nut BL BL BL IN NA Cré*. Neaqati
0 4 IR : Negative

8 Silvery metal screw BL BL BL BL NA NA
R e EIR2

. Silvery metal spring BL BL BL BL NA NA
R4 R AE

. White plastic wire jacket 1 BL BL BL BL BL NA
(SRERIY SR

Waltek Testing Group (Shenzhen) Co., Ltd.
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P - Result of XRF Result of Chemical
a escription XRF é:i: Testin
;OE', (See Photograph of parts tested) a %Mﬁ*}gﬁ%
Y| s LR i g e A
oW | R | B | B (mg/kg)
e Blue plastic wire jacket 1 BL BL BL BL BL NA
ORI Z R 1
Red plastic wire jacket 1
13 (CNMINGJUN) BL BL BL BL BL NA
LIkl 2 1 (CNMINGJUN)
& Black body (diode) BL L = BL BL NA
Bk (CHRED
. Silvery metal (diode) IN BL BL BL | NA Pb:1640%
ReesE (ZHRE '
- Silvery metal PIN (diode) N = BL BL NA Pb:2000
RO (CHRED '
Blue plastic wire jacket 2
17 (CNMINGJUN) BL BL BL BL BL NA
WEIEEIZE R, 2 (CNMINGJUN)
Green plastic wire jacket 2
18 (CNMINGJUN) BL BL BL BL BL NA
G YERIZE R, 2 (CNMINGJUN)
2 Black adhesive tape BL BL BL BL BL NA
LN
0 Grey solid core w/yellow coating =~ BL BL BL BL NA
IR E AR RL T 3 R R
o Coppery metal coil BL BL BL BL NA NA
] £, 47 Je8 2k e
22 White plastic wire jacket 3 a¢ BL BL BL BL NA
HEBRZ . 3
o Red plastic wire jacket 3 BL BL BL BL BL NA
ORI 3

Waltek Testing Group (Shenzhen) Co., Ltd.
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B Result of XRF Result of Chemical
art Description XRFE 4 Testin
TN_OE'. (See Photograph of parts tested) " 1{%5}1:}%2*%
TV g LR S gk e A
i i) 7K i R (mg/kg)

Blue plastic wire jacket 3

24 BaRlZ R 3 BL BL BL BL BL NA
Green plastic wire jacket 3

25 S R 1 3 BL BL BL BL BL NA
Yellow plastic wire jacket 4 BL

26 S IERLLR Y 4 BL BL BL BL NA
Black soft plastic tube

27 S oy B A BL BL BL BL BL NA
Silvery metal buckle

28 o 4 R BL BL BL BL NA NA

. Coppery metal wire BL « = - ™ W«
] £ 47 Je8 et
Silvery metal

30 4R BL BL BL BL NA NA
White plastic wire jacket 5

31 6 S 2 B 5 BL BL BL BL BL NA
Red plastic wire jacket 5

32 ANGRZD 38535 BL BL BL BL BL NA
Black plastic wire jacket 5

33 s o R 5 BL BL BL BL BL NA

& Yellow plastic wire jacket 5 ¥ = > o BL N
HOPRIL K 5

o Silvery metal wire core BL = = = 4 o
R B

Waltek Testing Group (Shenzhen) Co., Ltd.
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P - Result of XRF Result of Chemical
a escription XRF é:i: Testin
;OE', (See Photograph of parts tested) . %Mﬂ}i;ﬁ
Y| s LR T | G Tl gk © 2 e
oW | R | B | B (mg/kg)
a Gray plastic wire jacket 6 BL BL BL BL BL NA
KEOLIRL L 6
~ Red/gray plastic wire jacket 6 BL BL BL BL BL NA
LK IBRIE R 6
<& White plastic (socket) - BL BL BL BL NA
SRER: S E )
Gray plastic (socket) PBBs: ND
IN )
39 YRER SN E D) G PBDEs: ND
Black plastic (socket) PBBs: ND
IN ’
0 e GEm g e et PBDEs: ND
ey Coppery metal PIN (socket) BL Bl BL BL NA NA
W JREr (D
Beige plastic PBBs: ND
IN
42 Kt IR k) BL BL BL B PBDEs: ND
> Black plastic BL BL BL BL BL NA
e B )
44 | Blue Plastic BL | BL | BL | BL | BL NA
i ¢ 9k
e Gray plastic BL BL BL BL IN PBBs: ND
YRR PBDEs: ND
Black plastic body shell PBBs: ND
i IN
e RO IRMARSN BL BL BL BL PBDEs: ND
. Silvery metal body BL BL BL BL NA NA
RS JE A

Waltek Testing Group (Shenzhen) Co., Ltd.
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A Result of XRF Result of Chemical
art Description XRFE 4 Testin
;OE'. (See Photograph of parts tested) " pﬁ%ﬁ}i%
| S LI D e gk L o
Gt i) 7K i R (mg/kg)

e Coppery metal sheet BL - % 4 S T
i € 2 Je Py
Silvery metal body

49 56 A R BL BL BL BL NA NA
Silvery metal

50 Ry IN BL BL BL NA Pb:10300*
Green plastic body shell

51 554 (0 LA A1 7 BL BL BL BL BL NA

= Blue body (Y capacitor) =il oy = - A €.
AR Y B

= Silvery metal PIN (Y capacitor) BL « = - ™ W«
REOeLEE (Y B
Yellow plastic shell w/black printing

54 (safety capacitor) BL | BL | BL | BL | IN PPBBDBESS: NNDD
O EMASN T REH T () ;

3 Dark red plastic cap (fuse) = - o - = -
RACIRRE (PRE22)

= Silvery metal filament (fuse) BL - - - A iy
WELEe (RG22
Black body (Rectifier bridge) PBBs: ND

o Bafk CERRED Rl i e PBDEs: ND

= Silvery metal PIN (Rectifier bridge) BL = 4 ot L Ay
REeeBE CBRD
Blue plastic w/white printing 1

59 (capacitor) BL BL BL BL BL NA
HEBEEr T 1 (R

Waltek Testing Group (Shenzhen) Co., Ltd.
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P - Result of XRF Result of Chemical
a eSCI‘Ip on XRF é:i: Testn
;OE', (See Photograph of parts tested) a %Mﬁ%gﬁ%
Y| s LR i g e A
oW | R | B | B (mg/kg)
v Black rubber cover 1 (capacitor) BL o BL BL BL NA
BEBRE 1 R
o~ Silvery metal shell 1 (capacitor) BL BL BL BL NA NA
ORI 1 (BB
£ Silvery metal PIN 1 (capacitor) BL L = = N NA
WEOeRE 1 (BED
- Brown wet paper 1 (capacitor) BL BL BL BL BL NA
FREEAE 1 ()
Yellow plastic film adhesive tape
64 (Transformer) BL BL BL BL BL NA
HEOIRHER T (R EAS)
Black solid material support
65 (Transformer) BL BL BL BL BL NA
IREE AR SR (BREAE)
- Black plastic (Transformer) BL - = - 1 NA
ROE (BES
s Yellow plastic wire jacket (Transformer) BL - BL BL BL NA
HORR A (BERD
- Coppery metal coil (Transformer) BL = - - NA NA
Wt m e (LA
Green body (LED) PBBs: ND
BL IN ’
32 etk (LED) S PBDEs: ND
Yellow body (LED) PBBs: ND
BL IN ’
70 wmafk (LED) BL BL BL PBDEs: ND
Red body (LED) PBBs: ND
BL IN ’
& 2tk (LED) BL 8L B2 PBDEs: ND

Waltek Testing Group (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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o " Result of XRF Result of Chemical
art Description XRFE 4 Testin
;OE', (See Photograph of parts tested) . %Mﬂ}i;ﬁ
5| Sk QLI LI T il O G S
H ] 7. 1

‘. Black plastic column (LED) BL BL BL BL BL NA
BRI (LED)

s Silvery metal PIN (LED)> BL BL BL BL NA NA
W& @ (LED)

& Gray solid material (Inductance) BL BL BL BL BL NA
KRR CRUEO
Black body

75 57 g BL BL BL BL BL NA

76 Silvery metal PIN BL | BL | BL | BL | NA NA
REOE @

27 Blue body w/multicolor printing BL BL BL BL BL NA
JARERENGHE NN
Btk C)

= Silvery metal PIN (1C) BL BL BL BL NA NA
e 1C)
Black body

80 e 0 BL BL BL BL BL NA

- Silvery metal PIN BL | BL | BL | BL | NA NA
W& B
Black IC SMD

82 w1 Ik P BL BL BL BL BL NA
Green cladding PCB board PBBs: ND

8 | g peB i o B B BE T pees: D

Waltek Testing Group (Shenzhen) Co., Ltd.
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e - Result of XRF Result of Chemical

art Description XRFE 4 Testin

;oc.l (See Photograph of parts tested) . %Mm}i;ﬁ

Y| s LR i g e A
oW | R | B | B (mg/kg)
P BL | BL | BL | BL | NA NA

8 | my

o~ White plastic (socket) BL BL BL BL BL NA
SRER € 20p)

<€ Silvery metal PIN (socket) BL BL BL BL NA NA
RSB (D

. White plastic (socket) BL BL BL BL BL NA
[SRER R € 20p)

88 Silvery metal PIN (socket) BL BL BL BL NA NA
RSB (D

e Translucent plastic column BL BL BL BL BL NA
FF R
Black plastic shell PBBs: ND

L BL IN

0wk ST PBDEs: ND

2 Silvery metal body BL BL BL BL NA NA
W& @ik

- Coppery metal sheet BL BL BL BL NA NA
i €0 42 Je Py

n Silvery metal body BL BL BL BL NA NA
RS ERI RN

94 White plastic (socket) BL BL BL BL BL NA
SRER: S E )

- Silvery metal PIN (socket) BL BL BL BL NA NA
REEEE )

Waltek Testing Group (Shenzhen) Co., Ltd.
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paaTs Result of XRF Result of Chemical

art Description XRFE 4 Testin

;oc.l (See Photograph of parts tested) . %Mm}i;ﬁ

5|tk ng OUIRABIEE T > RS LG i i
WO W | R | B | & (mg/kg)

o | Blue body (Y capacitor) BL | BL | BL | BL | BL NA
Bk (Y A

o7 Silvery metal PIN (Y capacitor) BL BL BL BL | NA NA
WO Y 85
Black body N

BL IN

B | mek RIS PBDEs: ND

. Silvery metal PIN BL | BL | BL | BL | NA NA
W& B

i Black resistance SMD BL | BL | BL | BL | BL NA
PRI R BE

101 Brown capacitor SMD BL BL BL BL BL NA
PR A

102 Black body (triode) BL | BL | BL | BL | BL NA
Rk (ZHRED

N Silvery metal (triode) BL BL BL BL NA NA
ReosE (EHRED

104 Silvery metal PIN (triode) BL | BL | BL | BL | NA NA
WEOEE (ZRED

. Solder BL | BL | BL | BL | NA NA
]
Green cladding PCB board BL

106 | s pCB 42 i el e &

‘07 Black diode SMD BL | BL | BL | BL | BL NA
PR AR R

Waltek Testing Group (Shenzhen) Co., Ltd.
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P - Result of XRF Result of Chemical
a eSCI'Ip on XRF é:i: Testn
;oc.l (See Photograph of parts tested) a %Mﬁ%gﬁ%
T R ORI A S T A
e i K % R (mg/kg)
Blue body PBBs: ND
e BL IN
108 | g i BL | BL | BL PBDEs: ND
109 Sl oS0l BL BL BL BL BL NA
RGN TN
o Silvery metal PIN BL BL BL BL NA NA
R EE
Black IC SMD BL
111 s |G I BL BL BL BL NA
Green cladding PCB board PBBs: ND
BL IN
M2 | gz PCB Ix B L PBDEs: ND
113 s BL BL BL BL NA NA
58

Waltek Testing Group (Shenzhen) Co., Ltd.
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Note/#&¥%:

(1) Results are obtained by EDXRF for primary screening, and further chemical testing by ICP (for Cd, Pb,
Hg), UV-VIS (for Cré*) and GC-MS (for PBBs, PBDESs) is recommended to be performed, if the
concentration exceeds the below warning value according to IEC 62321-3-1: 2013 (unit: mg/kg)

EDXRF {3 MR 45 SR RAEVIEFiiE, A RXRF S R HIEC 62321-3-1: 2013 [T HLE M & maG Hl, 752
KR B4 27 v, AHICP JilikCd. Pb. Hg, AHUV-VISIACré*, HGS/MSilliAPBBsfIPBDEs
(A f7:mg/kg)

Element | Polymer Metal Composite Materials

P e 4R TR

Cd BL <(70-30) <IN < BL < (70-30) <IN < LOD <IN < (150+30) <
(130+30) = OL (130+30) = OL oL

Pb BL <(700-30)< IN < BL < (700-30) <IN < BL < (500-30) <IN <

(1300+30) = OL (1300+30) =<OL (1500+30) = OL

Hg BL < (700-30) <IN < BL < (700-30) <IN < BL < (500-30) <IN <
(1300+30) <OL (1300+30) =<OL (1500+30) = OL

Cr BL < (700-30) <IN BL < (700-30) <IN BL <(500-30) <IN

Br BL < (300-30) <IN - BL =< (250-30) <IN

BL= Below Limit /{i& T [R{E LOD = Limit of Detection/f i
-- = Not Regulated/ A #i &
(2) “IN” expresses the inconclusive region, and further chemical testing to confirm whether it complies with
the requirement of RoHS Directive.
“IN” RN AR E X IR, Tt — DA HAHI W 2 B 775 RoHS 4 1% K.
(3) The XRF screening test for RoHS elements — the reading may be different to the actual content in the
sample be of non-uniformity composition.
XRF & NHXROHS TG — W)t (AN 25— 3 B 45 SRR S bR v] REARAE 22 7
(4) mg / kg =milligram per kilogram(Z 55T %) = ppm (E /i %< —), ug/cm?= Micrograms per square
centimeter(fi 7o & 77 JE K).
(5) ND = Not Detected, less than the value of Method Detection Limit.
A, IRTER IR,
(6) NA = Not Applicable, as the XRF screening test result was below the limit, it was not need to conduct
the chemical testing.
AT, XRFEGEM SRR TR, AR EHAT .
(7) MDL= Method Detection Limit in chemical test.

OL= Over Limit /=T PR1H

TiEA IR
Test Items
. P H 6+ PBB PBDE
WA H R Cd 9 o
Units mg/kg mg/kg mg/kg mg/kg hg/cm? mg/kg mg/kg
MDL 10 10 10 10 0.1 10 10

The MDL for single compound of PBBs and PBDEs is 10mg/kg, MDL of Cr* for polymer and composite
sample is 10mg/kg and MDL of Cr®* for metal sample is 0.1ug/cm?.
X T B —1L &) PBB #1 PBDE, MDL 4 10mglkg. X T BR&YFIE & FEME) Cre*, MDL A 10mg/kg.
XoF 4 J@ R 5L ) Cré*, MDL A 0.1ug/cm?.
(8) Requirement as per RoHS Directive 2011/65/EU and its amendment (EU) No. 2015/863
RoHS 154 2011/65/EU [z L AE1T 154 (EU) No.2015/863 I FR{H ZE 5Kk

Waltek Testing Group (Shenzhen) Co., Ltd.
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Restricted Substances Limits

PR 1) 470 it PRAEL

gﬁa?gg;m (Ca) 0.01% (100 mg/kg)

',gga(dpgb) 0.1% (1000 mg/kg)

E%er(ﬁg (Ho) 0.1% (1000 mg/kg)

%}5{5’%‘“@&” (e 0.1% (1000 mglkg)

;o;%%é}im?;gess?iphe”y's R 0.1% (1000 mg/kg)

I;o?%g;%nﬁigazgcé I:II))IiEpSh)enyl Ethers (PBDEs) 0.1% (1000 mg/kg)

(9) According to IEC 62321-7-1:2015, determined of Cré* on metal sample by boiling water extraction test
method, and result is shown as Positive/Negative.
Boiling water extraction:
Negative = Absence of Cré* coating, the detected concentration in boiling water extraction solution is less
than 0.10ug/cm?.
Positive = Presence of Cré* coating, the detected concentration in boiling water extraction solution is
greater than 0.13ug/cm?.
Information on storage conditions and production date of the tested sample is unavailable and thus Cré*
results represent status of the sample at the time of testing.
R¥E IEC 62321-7-1:2015 W7 HL&S ™ mn PR B & EMERRF, B@ ke s i Crét i /K 85 %
R 5E, MG R 7= A AR/
P AL
FAtE = RRIRBEANFAE Cro*, RIFEVR /K BUE R A 88 W B/ T 0.10 1 g/lem?
BRI = FIRIREBAAAE Cré*, BIFESR KRR 7S 8%k BE K T 0.13 1 glom?
KT R FE I I IRAF 25 AR AE 7= B LR A Re R, LIRSS R R BEUE W 2 R 7 A i e R AR A2/ A
171E Crb*,

(10) Abbreviation:
“Pb” denotes Lead, “Cd” denotes Cadmium, “Hg” denotes Mercury, “Cr” denotes Chromium, “Cré*”
denotes Hexavalent Chromium, “Br” denotes Bromine, “PBBs” denotes Total Polybrominated Biphenyls,
“PBDEs” denotes Total Polybrominated Diphenyl Ethers.
PETFRFE X
“Po"HRH, “CAd" RN, “HQ"RWK, “Cr&mtk, “Cro"RRAMEE, “Br&nii, ‘PBBs"ErmaZ i
PR, “PBDES™#7s &L 2 IR AT .

(11) #= Sample is copper alloy. The lead content which is under 4% (40000ppm) is exempted from the
requirement of RoHS Directive (2011/65/EU).
#= FEaONH G4, BKEROHS (2011/65/EU) 154, HiE&ik4% (40000 mg/kg) LA 4 & 4 fovF
APATHH IR KK K

(12) The test report WTX21X09092868X1C supersedes the test report WTX21X09092868C which is

withdrawn.

Fa 3 75 WTX21X09092868 X1 CEUAR T a4 (46 M 15 WTX21X09092868C .

Waltek Testing Group (Shenzhen) Co., Ltd.
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2. Phthalates/4} % — FFRfis(DEHP, BBP, DBP, DIBP)

Part No. Result (mg/kg)
Serial No. | (See Photograph of parts MAREER (27T 7%)
=3 tested)
A SO | DBP s A DIBP
TO1 11 ND ND ND ND
T02 12 ND ND ND ND
TO3 13 ND ND ND ND
T04 17 ND ND ND ND
TO5 18 ND ND ND ND
T06 19 ND ND ND ND
TO7 22 ND ND ND ND
TO8 23 ND ND ND ND
T09 24 ND ND ND ND
T10 25 ND ND ND ND
T11 26+27° 80 ND ND 210
T12 31 ND ND ND ND
T13 32 ND ND ND ND
T14 33 ND ND ND ND
T15 34 ND ND ND ND
T16 36+37" ND ND ND ND
T17 59+64° ND ND ND ND
T18 2 ND ND ND ND
T19 143+4" ND ND ND ND
T20 101+102+106" ND ND ND ND
T21 107+108" ND ND ND ND
T22 109+111+112" ND ND ND ND
T23 14+20° ND ND ND ND
T24 38+39+40" ND ND ND ND
T25 42+43+44+45" ND ND ND ND
T26 46+51+52° ND ND ND ND
T27 54+55+57" ND ND ND ND
T28 60+63" ND ND ND ND
T29 65+66+67" ND ND ND ND
T30 69+70+71+72" ND ND ND ND
T31 74+75+77" ND ND ND ND
T32 78+80+82+83" ND ND ND ND
T33 85+87+89" ND ND ND ND
T34 90+94° ND ND ND ND
T35 96+98+100” ND ND ND ND

Waltek Testing Group (Shenzhen) Co., Ltd.
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Note/&:

(1)

(2)

mg/kg =milligram per kilogram= ppm.

mg/kg =%/ T %= ppm

Requirement as per RoHS Directive 2011/65/EU and its amendment (EU) No. 2015/863
RoHS #54 2011/65/EU [ HAZT 154 (EU) No.2015/863 ) R B LK :

Test ltem(s) Limit FRAE %R
M H (mg/kg)
Bis (2-ethylhexyl)- phthalate (DEHP) 1000
K —HR (2-23 ) (DEHP)
Dibutyl phthalate (DBP) 1000
42K —HR — T lig(DBP)
Benzylbutyl phthalate (BBP) 1000
BAR WL T Fls (BBP)
Diisobutyl phthalate (DIBP) 1000
WAL — 57 T li5(DIBP)

3)

(4)

Abbreviation:

“‘DBP” denotes Dibutyl phthalate, “BBP” denotes Benzyl butyl phthalate (BBP), “DEHP” denotes Bis(2-
ethylhexyl)-phthalate, “DIBP” denotes Diisobutyl phthalate, “PHT” denotes Phthalates.

FCFE X

“DBP” R/RARR_HIR_THE, “BBP” RRMWE_FER T FlE, “DEHP” FIR4AR ZHIR _(2-23 CH)
B, “DIBP” FRABK WM R T, “PHT” FR40% — Rk,

Method Detection Limit (MDL): 50mg/kg for each of phthalate.

TR R AR = RS 9 50mg/kg Bl .

(5) “A”= As client’s requirement, the testing was conducted based on mixed components. Results are calculated

by the minimum weight of mixed components.

CAT=ARYE TG EOR, AR A AT IR A TR A M AR A o B dee /R A R T SR A R
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